OK

RC]JMODEL{CARS

OO

www.teamyokomo:com

A—
7
© D
7
 — T T
(@3 @ !
e ©
Q
‘/n% . O .
. i
- H — =il =
| yani \NSYA| = 1l
| JTITHI 7 | [y | — | SY ) N~ [\ —
| J U AN £, yi
| %2 S _dill P i
| 7/ \7 1/ A —F i
| { vﬁ I ¢ U] T i S (7 I I A I 7
| \ ) | 1 = | I Wt 1]
| Ne = 1l 1 1l il
| N\~ ﬁ H o N (@) [ Vo0 I /
| 77 T J\ ) \ J -\ I | 4
| / j=el S== S== i
| (@) 774 1\ /I | B] 1 - ———
| A\ 41 AN /A [ 1) 1]
| \/i N TR Al W\ )] il
| i ju Y I
1\ ) i — == =
i P— i e — i
1 ]
I 11 ] (
b { ) i ——
|
— I
|
_— ! —_— e ]

1/10 EP

RWD TOURING CAR

CHASSIS KIT




COEFITERR/CH—FYNEHELKROIEE.

HICEDHSICEVNE T COF YNNI D—ILRF vV EF Y X—H—THBIATEDEEEE-HEAR/CH—TT,
AHIAEICIE S IELVMENL - B2 ETZL TR NS s CHFBICKLBTEDHEE T

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured by Yokomo - World Champion R/C car manufacturer.
Proper assembly of this product will provide fun, safe enjoyment.

R/C h—ZRZICHEULATIALHOD FEFHIR

BFER(RZLELT) b HEII-E1T T DRI B FREEDOH DI ERN B2 ZHEELTTEL,

Y DFEE

OWNRDOVDBFITIFEHIITHEWVWT FEW NS ILEBREERFHA
T% FERICBIRTT

@A DHIICHTABZEBENSD FEV F—FREHBE. A EMRBIE
ENGoiBalE. ITE 77—V ERAFFCEHLEaDE TS
(AN

OHI DFIICHABZRET Coid 2RDFRNZE DT EMEN
TSI HSRE T,

OHHH I TRRIF RLBELEDNMEICEDET . REDRICUHTE
ENBICEIEEFERALTTIEV. X hvy—F 1 TJ7F%ER
IRIRFERZHVEITDTIERELTTEL,

OIBRICIIFRLERMZFERLCVE T WHEIN I NcRE/ \—Y
ZRIvIDHHEEFEIDNBNELLDET . T HZLEWLELD
[TERULTREL,

OTSAT 4V I IN—YIEEZYIMT DIRIF. U LI BRmDIRIE
OB DD TERLTREL,

@ EIER SR ERENERIF R D EIF A L—RICENET DR SICHHIIT
THREL,

QIR I—RERFENVICEED TTIEW BERER D P EITIREIC
O—RHEM T DEBIRT I o X, ERFRIGHERICEFINTLIEL
EVaI—NEEDRBN®, MAEZE + 2 [CREBHFBEWEED HDF
ED

OLEL L DR EZT DL REMME FUILDETIERED T
PNCRBERIELEDBEDHDET,

OZEEF. ARICATDENT EZHERL MRDRBVETIToT
TEL,

ETOER

@I IERR/CH—(FHEADA. FHERAOkMZMZ DRV A E—R
HEDETIVBHDET . IL—ILEFOTCREFIHBAP.R/CH—
AY—FyhTESETTEL,

O NEE, AEDADKRITIED K DIFBPA ClIHEH ICES BIEWLT
TEL,

OR/CH—[FEREZFIAT DA, ASH DS T IV TREDSZEIER
ETDENBDOF T HVBFIPERIEE S, HRBDEIFLEL. E
EYDIEVGEFICESETTEL,

O@FEEICR/CH—ZESETLBADVDBEIF BEHELESIEL
KT FRHZEERLE T . REZEHH TTREL,

OR/CH—FKEHWVNET . WDOE®. KIcFDDH DB CTESE
BER/CANDIENZD . RET DERHDHDET

OR/CH—DERENERS . F YV PNILN, 4 VIELIFBEE CRDE
T N\yTFU—ZEFEUIRBERTI DT, BEERD (CF =i
BFLTTEL,

QEITHDR/CH—FEHHNERICIEDEDSHDF T . BRTT D

CAREHHBZESVNTHS X YT F U AEEZLTREL,

ESESFIE

OF A PHEEI BKIIC. ADLICR/CH—ZEEXT .

@RE—RIVMO—5DRA vFHOFFICIEOTVDEZER L TH
5. E—5—&N\vFU—ZERLET.

ORXEEDT VT FZHIEL. A vFZONICLET . (XSHDEE
DR TVBEBIRTY . BICEEDEWMRETHRALTTE
0)

@FEKDRAAyFZONICLET .

ETRTFIR
ORE—RIVRO—50RAyFEOFFICLET .
@I TFU—DEFENLET.

@RIEMDORA YFEOFFICL. PV T ERDET

INyFU—DHDIRLY

U\ FU—(CRBOHBEEICESEEALTTFEL,)

O\ T U—ERET B BECAZ T LD ENE IR
TIFoT TV X BB HSF CORBHRIFT TS,

@/\yFU—DRERIABRRERICHAL T TSV FEROR
BEEE CBRET - BEDEAEFRNT BRBMNGDE
., )\ U—BENS0EEMR 57 EEHIELTTE .,

QOETED/I\WTFU—FBLEREICIEDE T  BiERAT /v
U—ZEHDEICIEDFET DT SHEREBVTHSRELTT
EW R ETE DNy FU—(30Y T3V BT BHEICLoT,
PEREES S B BN HRET,

OB (T T U—ld—RD IS E—RICRTTIC. BFHTH
EHERAOEIGECIRTTTE,

E—5—0HbRL

(E—9—(CHBOHBABCEDHERALTTEL.)

@7.2VDIN\yTU—TE—9—DhSELZETDEBRTT . E—
H—AEPERIEUBRIROHEITBHEISNFIDT. HLE—
F—DIV—04 % d B F. E—F—=ZELUo>NDEEL3~5V
ZETHSELLTTREL,

Q@E—F—[FEHNLEAYTF I ADBETT . H{LTHERE—R
ML TeD  ETRENESEDE T EFNICIU—=VT
LD IS UDRID CEESIRT DEDAYTF I AZLTTE
L

@E—F—DHRECEEF PHEBIRLUT RSV FPHDRET
BOVEE—Y—DMHEREZ T D ICHRBHREVLEF THL HDR/C
XNEETFERCHEDFET

QO ETERDE—Y—RFHFREICEVEREICKEDET . ERETIDE
E—5—%EBHIEICHEDET DT SHNBBEBLTHSETL
TUTTRELY,

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

ASSEMBLY PRECAUTIONS

@®Do not assemble around small children. The parts can be
dangerous if accidentally swallowed.

@Check the contents carefully before assembly. Please contact
Customer Support if you happen to notice any defective or
missing items.

@You will find the assembly process much easier by carefully
reading through the manual, and familiarizing yourself with the
instructions.

@®Many different tools are required during assembly. For safety
purposes, please use suitable tools. Exercise extra caution
when using a sharp tool such as a hobby knife.

@Many different materials are used for the parts. Use extra care
when handling parts with sharp edges, such as machined
metal parts.

@When cutting plastic parts, watch for any flying parts.

@Try to assemble any rotating parts or drivetrain parts as
smooth as possible.

@®Bundle wires neatly away from the ground or any moving
drivetrain components. Make sure that all wires are properly
connected to prevent shorting.

@Unnecessary modifications may be unsafe and hinder
performance.

@Always paint in a well ventilated area away from flames.

PRECAUTIONS BEFORE RUNNING

@Yokomo R/C cars are built for competition use, and some
models may exceed speeds of 40km per hour. Practice
common sense and run the car in open safe places, or R/C
car tracks.

@®Do not run the car on public roads with high amounts of
traffic, or in areas that may cause an inconvenience to people
in that area.

@®R/C cars are controlled using a radio frequency. In a worst-
case scenario. radio interferences may cause loss of control.

@If others near you are running R/C cars, confirm that they are
not running on the same frequency.

@®R/C cars do not like water. Avoid running on rainy days, or
areas with water puddles. Exposure of the electronics to

water may cause loss of control or damage to the electronics.

@The drivetrain of an R/C car consists of many moving parts
like gears, belts, shafts, and tires. Avoid touching these areas
when the battery is connected.

@Many parts of an R/C car will become hot after running. Allow
the parts to sufficiently cool before conducting any
maintenance.

BEGINNING A RUN

(MPlace the R/C car on a stand so the wheels are off the
ground.

@Confirm that the speed controller switch is OFF, and connect
the motor and battery.

(®Extend the transmitter antenna and turn the switch ON. (It is
unsafe to use a transmitter with low voltage. Make sure that
the transmitter batteries are good before running)

@Turn the speed controller switch ON.

FINISHING A RUN

@Turn the speed controller switch OFF.
@Disconnect the battery.
@Turn the transmitter switch OFF, and retract the antenna.

BATTERY USAGE

(Carefully read the instruction included with the batteries.)

@®When charging batteries, make sure that the surrounding area
is void of anything highly flammable. Also avoid charging in
high-temperature locations.

@®When charging batteries, frequently monitor the charging it
catch on fire. If the battery reaches 50 degrees Celcius or
more, stop charging.

@Batteries will become hot after running. Continuous use of the
battery pack may result in damage to the cells. Allow the
battery too cool down before re-charging. Using a battery
conditioner after running may prolong the life and performance
of the battery.

@Please do not discard old battery packs in the trash. Although
inconvenient, please locate a battery disposal center.

MOTOR USAGE

(Carefully read the instruction included with the motor.)

@Connecting a 7.2V battery directly to the motor can be very
dangerous. This may cause the internal parts of the motor to
break apart, causing some parts to fly out of the motor. To
break-in the motor, safely secure the motor and run the motor
at about 3-5V.

@®Motors require periodic maintenance. Slower speeds and
decreasend run times may indicate a worn-out motor.
Periodically clean the motor and change the brushes when
needed.

@Choose a gear ratio that matches the power characteristics
of the motor. Using a gear ratio unsuited to the characteris-
tics of the motor will not only prevent the motor from perform-
ing at its optimum, but may even cause damage to the other
electronics.

@Motors will generally become very hot after running. Continu-
ous running will reduce the life of the motor. Allow the motor
to sufficiently cool between each run.



N

[#H 3L TICWHELY]
ACCESSORIES AND TOOLS NEEDED FOR [MRTC YD-Z TC] ASSEMBLY
B ETOAICAICEELKOTELY 1 B JzHAE75IA i
ADDITIONAL ITEMS REQUIRED FOR USE ASSEMBLING TOOLS REQUIRED
(NOT INCLUDED IN KIT) (NOT INCLUDED IN KIT)
@ 2FvoRLTOR (1H9—KR 172 TH4) RS54 /8— (K,I)
TWO CHANNEL R/C SURFACE RADIO SYSTEM SCREW DRIVER (SMALL & LARGE)

AND ELECTRONIC SPEED CONTROL
ETRNY IRy T — @@
PACK BATTERY

ETANY T —KES

BATTERY CHARGER <sz:z§§§§§zzzzziz
ETRE—4—

MOTOR
BAXIRAIL(ZAXFEY FMEIFRE) y____a@
TIRES & WHEEL <
EFETARTA—GRT 4 —1fFFy FIFE)

BODY
KT 4 —BERH S —

BODY SPRAY PAINT <@C]

SSFRYF
NEEDLE NOSE PLIERS

—wI—

SIDE CUTTER

N2
SCISSORS

hyBa—
HOBBY KNIFE

Fiee Pl 22 7 5
CA (Cyanoacrylate) GLUE

H XYy FrA-DTWAIE R
TOOLS (INCLUDED)

NALVTF
ALLEN WRENCH

(1.5&2.0&3.0mm)

a N
[IMRTC YD-2 TClO#iEE+SICREIEBARICrSAFERS By H LS F
SRUBBOIREICE > TRRICHH EITTTFSU, 2T — 1 ) IURNBUCLE WRENCH
For assembly, follow the figures and the instructions closely so
that your [MRTC YD-Z TC] will perform at its best!! l +=LyF
- J NUT WRENCH
2017-03-30 [ Page-3 |

/




—X4

Ny T —RZ b

TL—RYKR—+

—X1 ANALYF(1 .5mm&2 .0mm)

&%@ﬂg\ S— SNy L YF. +ELYF /

Fv MBROMERRUYRZ oAy FER[E, BHO
BEN6ASAT(O)IE>TVET, *T£2ET
BIEARO7L o F—(2. omm) 2 CHEAT S,

T LoF—TIREEMN LIS VRS, T3 DOPROY-AY-2
2.0mm AY9AF 34N - (YT-200 @1200) ZHBELVRH T ELY,

AEITEE !
A9y b (39. Smm)

M3x10mE’ 2

[M3x18IME" 2]




f [ &£—©@ DAB ] \
Dmmmmmm-_xz (Jumy --x2

M3x15 MEX M3 X5 Ra2vAy FEX
QB —-x1 - QST - x2
16mm 2—2Rwo L 27mm B—2iNv o)L
[Om -2 Cffmm —x3
roEYy Oy RFIY Rik—)L

@ -—X2 RISV RR

R—=ILITY RF¥XvvF(SS) R—=ILTY F¥xv v T (S)
XR—ILTY RF v v TIESBNT(SS) (S) M) (L)D4AEEHD

R R )

IR

/

&t TSy TR —-x1 éy

ey FEYET,)

[F -pzoF F4977 (SS)] [16mms-on"998] [F -pIvF F497° (SS)|

. = )
l«—— 34mm

B—21NY 7 ILDF
hlaA#ny K4

(2ty FEVET,)
[& -#zoF $497° (S)] [27mmg-un” 958] (K ATV} $497° (S)]

[-@IZ G-un" 9o F) MA > TWET,
Oy FORSZABRTHIHLEICCHEATS L\y

R—IIY Fxvy TOREE,
HARMARICHAELTTRSL,




STEEANSD!

HILFEY 17 7109b

[ £—B ONE ]
—x1

FYFOACI #7500

C

BETHITHHESES ¥ T M
VY T)REHECELTTFS,
(CS-SLG @860 THHRATEET, )

FE!'-AVTFUR
IS5y

T2TFELN,

SREHE

YT o8BE ) Ao7F R e pBLRI

Page-6

EE!

A




5x10A" 759"

o
=
D
=
n~
.
<
(=]
—
>
0

47 11y MO EFISER !

5x10R7Y2Y

S5R7YLY

| Page-7 |

N

-

[ £—@ OKWB ]

M3x10 MEX

Gﬂmmmm -—x2

M3X6 REZUAYKERXR M3X10 R42Ay RER

—x2 H)mmm x4

M3x8 MEX

-—X6

M3x12 REUAY FER

-—X4

Qi

-—x3
M3x35 REAy FER

-—x1
M3 x4 £y bRYYa—

[y

-—X1
0 -~

Tyir— (8)

W)

M3x3 £y bR7Ya—

T4 KIL¥Yy

84T RN

Frihvos R




@FomrimcEEd 58!

M3x35%" 4uAy b £ 2

—NHT=BHIC

TFELY,

», Db,
\%2 (BZCRCRAL!
8 [M3x6% 5uAyF £ 2 x4
Q)
O

FFESH &S IHAL!

¥4 DY I At

| Page-8 |




M3x6%" oAy E° R
{RIERREI

ABTEL,

A&

FoXVvOaBERAEL.
\whHSyLaEEbEREY

F=
/

TES

A

M3x8mt’

2

M3x10%" soAy b £

llllilh>

[ &—@D DEO )
JvYJL—R -—x1

C

J

]

Page-9

3x10ME" 2 x4




N

M3X10 REZUAY FER

[ £—6 OKWB ]

-—X2

M3x10 MEX

M3 FFv k

Oy RTYy RR—)L

Tyir— (8)

-—x1
M3x10 #vyEYTER

M2.6X10 avEVHER % ik—‘z')‘z’i’)d)l:td)ibﬁfﬁb\iﬁ‘%li‘ 45Xk

DRRIZBONMOANTTE

=% F-V27° 05" ) M3

(BHh s &R Y) £X,
Wi #2090 ) DY B
S B 75 Lk 5 B I
TFELY,

Y ZIED rA—h—

@ Y Ja%E S005
YF |3a% S003, 74\
J K S |33% S008, JR, KO, #v7

RO G-+ #-v07) ISIFZENAA > THET,
CHAICEEA—D—ICEDLETERUT S,

—rZIL%E
D ITH—R
TEL,

H—iRkik—>TL—h

X1 r @X1

H—RR— ) Y

IO

H—fik— 2R T /y

[ 55— OBED ] N

FE!
EXIE. EATIH—RIZHE
SATVEASBERIA TOEREFEALTT S,
. (Fxy MIBOERIE, FaM2. 6x1059E° V' " 2,
PRI I b M3x1089E° 4 £ 2. M3x104A ' 2D 3B TT, )

@ (J-%" #-ym7) B AFT BHEIICHT . Y—RD
—a—FSLEHLTREL,
FLLLETaRtEy FOFRBAZEZET LY, )

@F v MIBD (-# $-u17) (FIEHAB S TVET,
DY CERAICE YR (A —H—) =& 2 Fik— >
EBEVTFEL, i )
EAB DRV —ARh— £ 5 &4 —RICEEL
NBEHY . HEQREICEYET, )

| Page-10 |

D

Yr—YITH—RERM L. ARYF
Ay FTY FR—ILICIEHRAATTEL,

M3x10ME" 2




([ £—© DRB ) \

— X4 M3Xx10 MEX
M3x10 REUAy FER
Oy FTY RiR—IL

TaviFxrey TR—IL

-—X2 30mm Z2—2v o)L

Yy
HEL

E e N Sp ]

-~

— =T
‘\—')' i I'! !'I | —

| ) —-X4 ATz RFxev T

o=

J

vk KAy (R)

nvkn Mayh (L)

l,l, M3x10Mt" 2
| Page-11 |

lm“ll»

\'7 A
~ \' \’ \ t:} 2 ,f
\ V424
<7/
R
AN

N9

= ;T\;/Q




R X QA mm.< A mww ~
&Ygﬁy\\ﬂmﬁﬁf/ (7 A ) £

K= S 0/ A
O“«ﬂ%ﬂmmwxgxwrﬂ/éf (@&&%%Mw‘ ] @mw

)ﬂlﬁqib / A@ﬂﬁvv mq&,
N =

.....

D ) X Q/

M3x104" 5oAyb £ 2

M3x104" 5uAy M E° 2

M3x104" 5uAy M £ 2

-
I
+&
QV 3
Q
Y
N
o

3955497 K b

_ (

ad

B

g

2 NJ @
< Ar

S C

=

DmAt P

M3x10%" 5uA9 " £ 2

—QHAt )

FE!

ORBOREFERLET

A E

Y399%497° K b

 EEPTPEEYEY
REISER!

{urravsso




7 A

[ £—©@ DRE ]

Off

Ay RTy KR—L
O[] —x2 —x2 D —x4
*UTEVAT— EUHEY RANLNTEY

RAIWNT ~/
M4 FqavF vk
(mm —-x4  M2x5 FvyFRHYa—
zﬂ -—X2 TORIL

[jﬁmmmm —-x2

FUTEVR—IL

§

|:|——><4 5X10R7YY

{ooornJxvy7oisi ) (2Ey FEYET.) 152 M [LEEM] T,

D E S !
CEETN T

10x154" 79v9°

HMOBEIR!)

[ e ]

AR OGITY N T I XEERHYET .

@@y b Y) BB BB LHiAH
BERNESFELTREL,

B E A M (BOBREZIE )

mMEIEE!
M2x5%497° 2911~

[#mn77]

(WaFAmsFoF

(Evzvizeoad!) (RLEEEIS!)

\

\_ )

——75 vHTYR

------ﬂ%

NALUTF

P 1. 5mm

N

@

AR !'QAVTFURLGETHITHHERIT
BT ITSvDTYVREEH>TTFEL,
(CS-BG @480 THRATEEY. )

M3x2. 5292911~

\




([ &8—©® DRB ]
M3Xx10 MEX
M2x4 49vEVTEXR

M4x8 £y bRH1Ya—
Oy FTY RiR—)L
Tavi T RKR—IL

XTI hiR—)L
1 -—-X2 7949—4%R7—LEY(E)
CC ) —X2 7994—49RT7—LEV(R)

( ]
—X2 A F—HYRFT—LEY(E)

( ]
—X2 AVF—HYRT—LEV(R)

--X8

YRTF7—LHhF—

SN

EEPIY YE )

@By EnTXrUFASSY (L)

4x8byFR7)a- > . X
)
TN
N
NN »

TY5-4R7-4E" Y (55)

oyb IV & b

(fHEEZEE ) M2x449E° ¥)" E" 2

‘ 1) v @l D#E L '

U¥nIFryF7ASSY(L))

T95-437-4E" Y (&)

([ Rt sFI @I TET, 1)




©)

=

%

AN /
) n/\
9/

Y
AL NG

P

\§®mWN%N§

4 (AN > -
%Wﬂml§

e

L]
AORS

i it

AV
/1) 1) )0
N7 J7

Al

i

)

A A 7
k] T

[
n%%m“v,
o

%f\

L
3y

\
W\
A

A
-
—
a—
—
-
-
-
-

5 % .
m G |2 [E
a5 G
® _\MQV\‘_! S [ I
S| Sy |nx [§
v w.&%@ d IxlE &
) Nzt ®
u ;\A.L. A
o = R
o = W,

I

-~

[Fsd

-

N—HILr T FDE VI
(7" 3997 V2 B BEICLTTELN,
BCHITHEO7HR7—L4I

Bil

I
ERQRENAHYFET, RERSHE

LEZEVDOEVRICHITTT L,

FE'Da
@

FE!
TET, 1)

=l
e
M

]

A

mEITEER!
Page-15

~

— ([ mxfsRH

[M3x10omt" 2]

[#zz92+ (48. Tmm))

#2392+ (39. Smm)

EE!

BRIV -

FE

AR

mE|

FITER !
-b

AE!

G
=l

)
g
Y
kY]
7
=
T
X
k)

$ATIY M

Q)]

1) A8 DL

(U¥HRF—LASSY (L))



*X

DHAENKSEER!

i
2 _ i
= [ #
mu L =

A=

Hi

| =

47

il

R

g

¢

He

EE!

[

R—/—

5
LINEK
SRTEIIIIREIN

SRR
T4V

EE!

SEXSEERN
SRR
L SIINIIIE
RIS

[

Page-16

[=TREYEIRY
FTAND !

@>< umh Laaz®hR)

\ FoR—FAANERTI v TomEe) (B2ty FEYET.)

© OAB )

(£

) -
TOXALFY R
(
5

—

060
AbY

oY VT GER)
(A
&

(
S

AD .
o e
DY M_.__A

T W

! ) =

P | ~ | A o1 4 m

N g —3n O i

N IR N ENE NN IS g

W _HM g E l/;l/, ~ —~ M

e (O)2 5 ,w NN ]

Mwm /mvo © © ® . KK Q &Ko mmummmum m

° x #R ¥ ©vo \

_ aN D ~

: X X S R S oy W

= ~ 2=

: X ! AN & DI H == E

i ! S) SN B

N\ AYA 1]

bl g

|

op

Z

.s/

®

(OYVT(B)EEUN—RHICIKFERATEEEA. )

FERALTFSLY,

s
;
.




]

( O MY =V \\ S { «%WMW.{Z 2@

| Page-17 |

(o T R EEHD)

NN

N2,

0y (R)
Q)

< < '

)&4 7 A AV -
WA ﬁ%\ = &ﬂ‘l ) \\wﬁ >
UZ Y e AR :
; b :
\\1\.,/‘ v @

a <

(V2T B EEFDHD)

{70 rElomE(EVS) )

09y (R)




SITEHE, AELTTEL,

— )
>l

FE'-RTs—<I9Vbo—VY—IF, FHTS

D /4
. | i &
) = H S
415 |
=18 N
<l I
, e ES
PUASZD) £
I )
0% /
— & ) =
Al K]
& g
¢ S
/ 3
-

Page-18

&
t\n\\'l\
N

RV I HE -~

Q

— j
Z o N ~
4 = '
“ ol 1o T %
A o o <
S I 2
X K A Oled |of| | N &
b o|® 5 w o
~g g % ol ¥[o|KX < <+ S
< ol|lk]o|*% A A A =
._HAEOZ NN g%k |O k< < D
W111tho:, + L
X X X L |olN|O% A AN ¥
@33 m | |olO|9]% o o ik
MMM_Jo_JMU N DY N | [ S—
© HNE
o (o]
| &« v < o |% a0l -
X X X X |9X|o]|X X
N R |
° (o]
(o]
(o]
(o]
(o]

M3x124" 5uA9 1" £ 2




e & .
7 e __
% 1346
X o N X
& < ;
a - - E )
® 1 > we | =
w| x| x __m W
R = N4
||||| j L — [ |||(H||| s/é [
=) A R Off N3 |
N | Uy b e |
w _M =5 =
H © % #6 | \ |52
iy i I\ ME | ™ \&llz
n \—", " qﬂE i\ ﬁ
~ . o“
s < R|[&
o s [ []v)
(N} ) Sl
o
J &
® DR
DX
U
L
~ (<) DAY
+ D% 5
Ky R
R LEpk
B Y =
£ NRX D (e
4o LB M= %
2 U N0 ES 2 S
% X | [0 NIES X
b T < oIE g /
e ) S5 E IN|E as %)
E wlary 2|l 210 A
1) HPENE g|= Sk /A0 i
JORARES
a8 AN
¢ «@@E :
s Wzl |
A RS
2 z o <
W D <
- R
s 2 ;
5 4 ool <
% U Q) '
= X P =
g ) (2
~| |&
a =
R
1
@
2IF
| |°=
NS
g1k
//<\\|||II/AU
\ . /\oJ
..—M 0
P 7 = e ~
¢ s . vl B
7 | ; MY .uh
~31 £ S Ta |l R oawl |2
K8 o NSy LY 5
0 - ESE + I~ EH= =
g X X XIN i i~ u* 2
@ ® ™ a @ A Wcm‘v =
s s NK N UEHR
@ N @ NS
IhD SRIm
L w3 Bv | b % A
& Lo Bh| & ! ﬂﬁw‘_.___\h
. InL
e 2 003
v BrnE
NUEN
AN
(NN N

(




-~

MmLAH, YA FEEFELET,

Iz
&
e
RY]
=
4
£
)
£
R
.
W
~E
el
S
is
N

2 A X DL

FHRAAHETS

TYIC

RUDERRAH, 24D TERAILD

A

BALXIZAVF—

BT,

ZH

Bl

CEITESD)

S

(S )N

Y, 1)) \\Q\y/Aﬂ.,lyi/ \
W=y ////// DA\
xmw,,,%ﬂfﬁw“v

>

a e
X
/ ”
<
Wi 2N
=0 :
// SV D] \@i\,_\.,.\\.\@«\.«,.\\\ﬁ L
gw\w\\ ) AN
(L ) ) s
L2y \.n_, °
/o/v.\y\l\. ; b
Ou“t AR iSY o | Wi
7, \\\le \-_ .uJ Y\/A g | EH
\\\ s\\.\\\NV,; % b | o2
OV e ) : | 3m
0 — NVim = LU ~
% ~ RNk
A X <N
| =20
Z N
£h




%3 4
aw y
iy wi ¥ &

L Lo %M - _ﬂ
Uk bz 28
o EER Y
*wmmm . 8 0

4 __IR} A ﬂm:_n imn .—.@
CEIEE Y
SF Q By DIRK 248 4

I |08 BEL | W 4o
) 2|E BED o
oI SR oy T
| |4 o X
k_/ = C.rm_ e
2 SR i Sux um A
A AN & NI - S
/\S AxE BT £ 10
L X Sk w w0 1
& .,.s.\ \//dll 5 xe .,_.lhﬁ W*ﬂw
W N © o . ]
a YL OWM,//NW‘N\ Do A N
W f \Q\Y/AM%#‘I/G xE> P 41
N\ 1

ABT &L,

A&

RS

\‘ / X 7
70:220) ¢l
U i)

4%7/03\\\5. ¢

%

~~?

N

[/
98

\@‘\\\;« D)
D)




Driver HfdDate

_ / /

J—X /Circuit

15 Place

042K 7 /Indoor [ 7DkR7,/0utdoor

B8 Track

Yak={7z

[0 7RAT7Ibk ~Asphalt  [J Ai—~whk “Carpet

BRMEIRE Track situation

0 73vk/Flat [ J\E—,Bump

SETTING SHEET

ZJUw~ /Traction

] &L, High

[] &8, Medium [11&€L)Low

C/\7 /C-hub
[ #8AE& “Molded
[ 7JL=& 7 Aluminum

AN—Y—
Spacer

B5 Ride Height

mm

23av¥ /shock absorber

[ #iBE= “Molded
[ ZJL=&,Aluminum

F+v>//\—,Camber Angle

Fglgell

F+)\—,/Camber Angle

mm EZk>. Piston
RJL—7 /Droop {Ey% Holes
YR7—L5NT/Arm
mm
AUV /Sprin
[ i R—F Toe Angle pring
Molded
O7IL=& J4v 7> L. Bladder
Aluminum mm
*%/Notes 0OU>Y /0-ring
1 2 &
HS270vY RA—ILINT mm XE,Notes
Sus Block Wheel Hubs
U7BRE1%, Rear Drive ——— - .
= <34/ shock ab
O] #4955 Gear Diff. Hm /Ride Height Y3av¥ /shock absorber
(1)L Oil # ) [ #iiE% Molded
[ m—JL7 7 /Ball Diff. mm mm | O ZIL=&Aluminum

4L/ 0il

AN—H— EZR> /Piston
Spacer mm Z%E /Sway Bar 1@7% Holes
[] %% “Molded 1.1 1.2 1.3 14
O 7)L=&Aluminum mm 5 mm
ATUVY /Sprin
RJIL—7 ./ Droop pring
mm B —L5TArm
47>, Bladder
mm
—A.Toe Angl :
= nele 0U5 /O-ring
1 2 &
ZR—t— $270v2 *®/Notes
Spacer Sus Block i Gl |YAVA *%T/Notes
Wheel Hubs
mm
AqUp—sy LHIE Molded | 5 r—5ty L 188 Molded FRONT REAR
Main Chassis 5 px° Upper Deck x> FA ¥/ Tire F4 /Tire
AIN—F7
®( EwF /pitch)
i Spur Gear A7 —/Insert A4 VF—/Insert
E=FAVF7 . .
" Pinion Gear B ( EwF /pitch)
— - ik —IL./Wheel (=)L Wheel
e 4T
Body Wing
ST N59¥Y3> /Tire Treatment NS52332 /Tire Treatment
Transmitter
H—ik
Servo
dXVbk,/Comment
77
ESC
E—5— ERA
Motor Timing
NyFU—
Battery







ts-s100 )
15-S6H
is-som &

YS-S9M
YS-SSSS-Igé;g

¥YS-S4M

1S-SUAM &

YS-1565L
(Front:Pink)

YS-1460L

(Rear:Black)
(2-30] IC-F318
(FFEHTT\@&%Q@
(Rear)

Y4-201
SD-TB30

m ;g%
Y4-207

Y2-302MR

ZC-BH335 ZC-BH3 1?2

¥2-50069

[C-BH28TP

I
H

7C-BH310 Y4-207
[C-206MH

w O




[B-202KP
®

Y4-207

LC-BH35
BB-g;T;_T§>\??
=

Gy MU

. LC-206MH
o

Y4-009F0

%
IC-N3P

Assembly:Y2-010
1C-206SH

14-010490
14-010TP
SD-011
V4-010A T 12-415R
o8
BB- 1510 ((((/1

BB-105-2

IC-F310
1C-206SHS

14-207 K7C-F310

SR
7 YA-OTEths;_____?A-zoy
e,
Sy 88-105-2
/ ICB
$D-01 |

&

Y2-4155C,




@ YD-2 Gear ratio (48 pitch)®

2nd ration Spur gear
2.6 53 | 54 | 55 | 56 | 57 | 58 | 59 | 60 | 61 | 62 | 63 | 64 | 65 | 66 | 67 | 68 | 69 | 70 | 71 | 72 | 73 | 74 | 15 | 76 | 77 | 78 | 79 | 80 | 81 | 82 | 83 | 84 | 85 | 86 | 87 | 88 | 89 | 90
16 | 8613 | 8.775 | 8.938 | 9.100 | 9.263 | 9.425 | 9.588 | 9.750 | 9.913 | 10.075 | 10.238 | 10.400 | 10.563 | 10.725 | 10.888 | 11.050 | 11.213 | 11.375 | 11.538 | 11.700 | 11.863 | 12.025 | 12.188 | 12.350 | 12.513 | 12.675 | 12.838 | 13.000 | 13.163 | 13.325 | 13.488 | 13.650 | 13.813 | 13.975 | 14.138 | 14.300 | 14.463 | 14.625
17| 8.106 | 8.259 | 8.412 | 8.565 | 8.718 | 8.871 9.024 | 9.176 | 9.329 | 9.482 | 9.635 | 9.788 | 9.941 | 10.094 | 10.247 | 10.400 | 10.553 | 10.706 | 10.859 | 11.012 | 11.165 | 11.318 | 11.471 | 11.624 | 11.776 | 11.929 | 12.082 | 12.235 | 12.388 | 12.541 | 12.694 | 12.847 | 13.000 | 13.153 | 13.306 | 13.459 | 13.612 | 13.765
18| 7.656 | 7.800 | 7.944 | 8.089 | 8.233 | 8.378 | 8.522 | 8.667 | 8.811 8.956 | 9.100 | 9.244 | 9.389 | 9.533 | 9.678 | 9.822 | 9.967 |10.111 | 10.256 | 10.400 | 10.544 | 10.689 | 10.833 | 10.978 | 11.122 | 11.267 | 11.411 | 11.556 | 11.700 | 11.844 | 11.989 | 12.133 | 12.278 | 12.422 | 12.567 | 12.711 | 12.856 | 13.000
19| 7.253 | 7.389 | 7.526 | 7.663 | 7.800 | 7.937 | 8.074 | 8.211 8.347 | 8.484 | 8.621 8.758 | 8.895 | 9.032 | 9.168 | 9.305 | 9.442 | 9.579 | 9.716 | 9.853 | 9.989 | 10.126 | 10.263 | 10.400 | 10.537 | 10.674 | 10.811 | 10.947 | 11.084 | 11.221 | 11.358 | 11.495 | 11.632 | 11.768 | 11.905 | 12.042 | 12.179 | 12.316
20 | 6.890 | 7.020 | 7.150 | 7.280 | 7.410 | 7.540 | 7.670 | 7.800 | 7.930 | 8.060 | 8.190 | 8.320 | 8.450 | 8.580 | 8.710 | 8.840 | 8.970 | 9.100 | 9.230 | 9.360 | 9.490 | 9.620 | 9.750 | 9.880 |10.010 |10.140 | 10.270 | 10.400 | 10.530 | 10.660 | 10.790 | 10.920 | 11.050 |11.180 | 11.310 | 11.440 | 11.570 | 11.700
21| 6.562 | 6.686 | 6.810 | 6.933 | 7.057 | 7.181 7.305 | 7.429 | 7.552 | 7.676 | 7.800 | 7.924 | 8.048 | 8.171 | 8.295 | 8.419 | 8.543 | 8.667 | 8.790 | 8.914 | 9.038 | 9.162 | 9.286 | 9.410 | 9.533 | 9.657 | 9.781 | 9.905 | 10.029 | 10.152 | 10.276 | 10.400 | 10.524 | 10.648 | 10.771 | 10.895 | 11.019 | 11.143
22 | 6.264 | 6.382 | 6.500 | 6.618 | 6.736 | 6.855 | 6.973 | 7.091 7.209 | 7.327 | 7.445 | 7.564 | 7.682 | 7.800 | 7.918 | 8.036 | 8.155 | 8.273 | 8.391 | 8.509 | 8.627 | 8.745 | 8.864 | 8.982 | 9.100 | 9.218 | 9.336 | 9.455 | 9573 | 9.691 | 9.809 | 9.927 |10.045 | 10.164 | 10.282 | 10.400 | 10.518 | 10.636
23 | 5.991 6.104 | 6.217 | 6.330 | 6.443 | 6.557 | 6.670 | 6.783 | 6.896 | 7.009 | 7.122 | 7.235 | 7.348 | 7.461 | 7.574 | 7.687 | 7.800 | 7.913 | 8.026 | 8.139 | 8.252 | 8.365 | 8.478 | 8591 | 8.704 | 8.817 | 8.930 | 9.043 | 9.157 | 9.270 | 9.383 | 9.496 | 9.609 | 9.722 | 9.835 | 9.948 | 10.061 | 10.174
24 | 5742 | 5.850 | 5.958 | 6.067 | 6.175 | 6.283 | 6.392 | 6.500 | 6.608 | 6.717 | 6.825 | 6.933 | 7.042 | 7.150 | 7.258 | 7.367 | 7.475 | 7.583 | 7.692 | 7.800 | 7.908 | 8.017 | 8.125 | 8.233 | 8.342 | 8.450 | 8.558 | 8.667 | 8.775 | 8.883 | 8.992 | 9100 | 9.208 | 9.317 | 9.425 | 9.533 | 9.642 | 9.750
25| 5512 | 5.616 | 5720 | 5.824 | 5928 | 6.032 | 6.136 | 6.240 | 6.344 | 6.448 | 6.552 | 6.656 | 6.760 | 6.864 | 6.968 | 7.072 | 7.176 | 7.280 | 7.384 | 7.488 | 7.592 | 7.696 | 7.800 | 7.904 | 8.008 | 8.112 | 8.216 | 8.320 | 8.424 | 8528 | 8.632 | 8.736 | 8.840 | 8.944 | 9.048 | 9.152 | 9.256 | 9.360
26 | 5.300 | 5.400 | 5.500 | 5.600 | 5.700 | 5.800 | 5.900 | 6.000 | 6.100 | 6.200 | 6.300 | 6.400 | 6.500 | 6.600 | 6.700 | 6.800 | 6.900 | 7.000 | 7.100 | 7.200 | 7.300 | 7.400 | 7.500 | 7.600 | 7.700 | 7.800 | 7.900 | 8.000 | 8.100 | 8.200 | 8.300 | 8.400 | 8500 | 8.600 | 8.700 | 8.800 | 8.900 | 9.000
27 | 5.104 | 5200 | 5.296 | 5.393 | 5.489 | 5585 | 5.681 5778 | 5.874 | 5970 | 6.067 | 6.163 | 6.259 | 6.356 | 6.452 | 6.548 | 6.644 | 6.741 | 6.837 | 6.933 | 7.030 | 7.126 | 7.222 | 7.319 | 7.415 | 7.511 7.607 | 7.704 | 7.800 | 7.896 | 7.993 | 8.089 | 8.185 | 8.281 | 8.378 | 8.474 | 8570 | 8.667
28 | 4921 5.014 | 5.107 | 5.200 | 5.293 | 5.386 | 5.479 | 5.571 5.664 | 5.757 | 5.850 | 5.943 | 6.036 | 6.129 | 6.221 | 6.314 | 6.407 | 6.500 | 6.593 | 6.686 | 6.779 | 6.871 | 6.964 | 7.057 | 7.150 | 7.243 | 7.336 | 7.429 | 7.521 7.614 | 7,707 | 7.800 | 7.893 | 7.986 | 8.079 | 8.171 | 8.264 | 8.357
29 | 4752 | 4.841 4.931 5.021 5.110 | 5.200 | 5.290 | 5.379 | 5.469 | 5559 | 5.648 | 5738 | 5.828 | 5917 | 6.007 | 6.097 | 6.186 | 6.276 | 6.366 | 6.455 | 6.545 | 6.634 | 6.724 | 6.814 | 6.903 | 6.993 | 7.083 | 7.172 | 7.262 | 7.352 | 7.441 7.531 7.621 7.710 | 7.800 | 7.890 | 7.979 | 8.069
30 | 4593 | 4680 | 4.767 | 4.853 | 4.940 | 5027 | 5113 | 5.200 | 5.287 | 5.373 | 5.460 | 5547 | 5633 | 5720 | 5.807 | 5.893 | 5.980 | 6.087 | 6.153 | 6.240 | 6.327 | 6.413 | 6.500 | 6.587 | 6.673 | 6.760 | 6.847 | 6.933 | 7.020 | 7.107 | 7.193 | 7.280 | 7.367 | 7.453 | 7.540 | 7.627 | 7.713 | 7.800
-_U_ 31 | 4445 | 4529 | 4613 | 4.697 | 4781 4865 | 4948 | 5032 | 5.116 | 5200 | 5.284 | 5.368 | 5452 | 5535 | 5.619 | 5703 | 5787 | 5.871 | 5.955 | 6.039 | 6.123 | 6.206 | 6.290 | 6.374 | 6.458 | 6.542 | 6.626 | 6.710 | 6.794 | 6.877 | 6.961 7.045 | 7129 | 7.213 | 7.297 | 7.381 7.465 | 7.548
g- 32 | 4308 | 4.388 | 4.469 | 4.550 | 4.631 4713 | 4794 | 4875 | 4.956 | 5.038 | 5119 | 5200 | 5281 | 5.363 | 5444 | 5525 | 5606 | 5688 | 5769 | 5850 | 5.931 | 6.013 | 6.094 | 6.175 | 6.256 | 6.338 | 6.419 | 6.500 | 6.581 | 6.663 | 6.744 | 6.825 | 6.906 | 6.988 | 7.069 | 7.150 | 7.231 7.313
03 33| 4176 | 4255 | 4333 | 4412 | 4491 | 4570 | 4648 | 4727 | 4806 | 4.885 | 4964 | 5042 | 5121 | 5200 | 5279 | 5.358 | 5436 | 5515 | 5594 | 5673 | 5752 | 5.830 | 5.909 | 5.988 | 6.067 | 6.145 | 6.224 | 6.303 | 6.382 | 6.461 | 6539 | 6.618 | 6.697 | 6.776 | 6.855 | 6.933 | 7.012 | 7.091
‘-\)‘ 34 | 4053 | 4129 | 4206 | 4282 | 4.359 | 4435 | 4512 | 4588 | 4.665 | 4741 | 4818 | 4894 | 4971 | 5047 | 5124 | 5200 | 5276 | 5.353 | 5429 | 5508 | 5582 | 5659 | 5.735 | 5.812 | 5.888 | 5.965 | 6.041 | 6.118 | 6.194 | 6.271 | 6.347 | 6.424 | 6500 | 6576 | 6.653 | 6.729 | 6.806 | 6.882
35 | 3.937 | 4.011 4.086 | 4.160 | 4.234 | 4309 | 4383 | 4.457 | 4531 4606 | 4680 | 4754 | 4829 | 4903 | 4977 | 5051 | 5126 | 5200 | 5274 | 5.349 | 5423 | 5497 | 5571 | 5646 | 5.720 | 5794 | 5.869 | 5943 | 6.017 | 6.091 | 6.166 | 6.240 | 6.314 | 6.389 | 6.463 | 6.537 | 6.611 6.686
36 | 3828 | 3.900 | 3.972 | 4044 | 4117 | 4.189 | 4.261 4333 | 4406 | 4478 | 4550 | 4622 | 4694 | 4767 | 4839 | 4911 | 4983 | 5.056 | 51128 | 5200 | 5.272 | 5344 | 5417 | 5489 | 5561 | 5633 | 5706 | 5.778 | 5850 | 5922 | 5994 | 6.067 | 6.139 | 6.211 6.283 | 6.356 | 6.428 | 6.500
37| 3724 | 3.795 | 3.865 | 3.935 | 4005 | 4076 | 4.146 | 4.216 | 4.286 | 4.357 | 4.427 | 4497 | 4568 | 4.638 | 4708 | 4778 | 4.849 | 4919 | 4989 | 5059 | 5130 | 5.200 | 5270 | 5.341 | 5.411 | 5.481 | 5551 | 5622 | 5692 | 5762 | 5.832 | 5903 | 5.973 | 6.043 | 6.114 | 6.184 | 6.254 | 6.324
38| 3626 | 3.695 | 3.763 | 3.832 | 3.900 | 3.968 | 4.037 | 4.105 | 4.174 | 4.242 | 4311 4379 | 4447 | 4516 | 4584 | 4653 | 4721 | 4789 | 4858 | 4926 | 4995 | 5.063 | 5132 | 5200 | 5268 | 5337 | 5405 | 5474 | 5542 | 5611 | 5679 | 5747 | 5816 | 5.884 | 5953 | 6.021 6.089 | 6.158
39 | 3533 | 3.600 | 3.667 | 3.733 | 3.800 | 3.867 | 3.933 | 4.000 | 4.067 | 4.133 | 4.200 | 4.267 | 4.333 | 4.400 | 4.467 | 4533 | 4.600 | 4.667 | 4733 | 4.800 | 4.867 | 4.933 | 5.000 | 5.067 | 5.133 | 5.200 | 5.267 | 5.333 | 5400 | 5467 | 5533 | 5.600 | 5.667 | 5.733 | 5.800 | 5.867 | 5933 | 6.000
40| 3.445 | 3510 | 3575 | 3.640 | 3.705 | 3.770 | 3.835 | 3.900 | 3.965 | 4.030 | 4.095 | 4.160 | 4.225 | 4.290 | 4.355 | 4.420 | 4485 | 4.550 | 4.615 | 4.680 | 4.745 | 4.810 | 4.875 | 4940 | 5005 | 5070 | 5.135 | 5200 | 5.265 | 5.330 | 5.395 | 5460 | 5525 | 5590 | 5.655 | 5.720 | 5.785 | 5.850
41| 3361 | 3424 | 3488 | 3.551 | 3.615 | 3.678 | 3.741 | 3.805 | 3.868 | 3.932 | 3.995 | 4.059 | 4122 | 4.185 | 4.249 | 4312 | 4376 | 4439 | 4502 | 4.566 | 4.629 | 4.693 | 4.756 | 4.820 | 4.883 | 4.946 | 5010 | 5073 | 5137 | 5200 | 5263 | 5327 | 5390 | 5454 | 5517 | 5580 | 5.644 | 5707
42 | 3281 | 3.343 | 3.405 | 3.467 | 3.520 | 3.500 | 3.652 | 3.714 | 3.776 | 3.838 | 3.900 | 3.962 | 4.024 | 4.086 | 4.148 | 4210 | 4271 | 4.333 | 4.395 | 4457 | 4519 | 4581 | 4643 | 4705 | 4.767 | 4.829 | 4.890 | 4952 | 5014 | 5076 | 5.138 | 5200 | 5262 | 5324 | 5386 | 5448 | 5510 | 5571
43| 3205 | 3.265 | 3.326 | 3.386 | 3.447 | 3.507 | 3.567 | 3.628 | 3.688 | 3.749 | 3.809 | 3.870 | 3.930 | 3.991 | 4051 | 4112 | 4172 | 4233 | 4.293 | 4.353 | 4414 | 4474 | 4535 | 4595 | 4656 | 4716 | 4.777 | 4837 | 4898 | 4958 | 5019 | 5079 | 5.140 | 5200 | 5.260 | 5.321 | 5381 | 5442
44 || 3132 | 3.191 | 3.250 | 3.309 | 3.368 | 3.427 | 3.486 | 3.545 | 3605 | 3.664 | 3.723 | 3.782 | 3.841 | 3.900 | 3.959 | 4018 | 4077 | 4.136 | 4.195 | 4.255 | 4.314 | 4.373 | 4432 | 4491 | 4550 | 4609 | 4.868 | 4.727 | 4786 | 4.845 | 4905 | 4964 | 5023 | 5082 | 5141 | 5200 | 5.259 | 5.318
45 || 3062 | 3.120 | 3.178 | 3.236 | 3.293 | 3.351 | 3.409 | 3.467 | 3524 | 3.582 | 3.640 | 3.698 | 3.756 | 3.813 | 3.871 | 3929 | 3987 | 4.044 | 4.102 | 4.160 | 4.218 | 4.276 | 4.333 | 4.391 | 4449 | 4507 | 4564 | 4622 | 4680 | 4738 | 4796 | 4.853 | 4911 | 4969 | 5027 | 5084 | 5142 | 5200
46 | 2996 | 3.052 | 3.109 | 3.165 | 3.222 | 3.278 | 3.335 | 3.391 | 3.448 | 3.504 | 3.561 | 3.617 | 3.674 | 3.730 | 3.787 | 3.843 | 3.900 | 3.957 | 4013 | 4070 | 4.126 | 4.183 | 4.239 | 4296 | 4.352 | 4409 | 4465 | 4522 | 4578 | 4635 | 4691 | 4748 | 4.804 | 4861 | 4917 | 4974 | 5030 | 5.087
47 | 2932 | 2987 | 3.043 | 3.098 | 3.153 | 3.209 | 3.264 | 3.319 | 3.374 | 3.430 | 3.485 | 3.540 | 3.596 | 3.651 | 3.706 | 3.762 | 3.817 | 3.872 | 3.928 | 3.983 | 4.038 | 4.094 | 4149 | 4204 | 4260 | 4.315 | 4.370 | 4426 | 4481 | 4536 | 4591 | 4647 | 4702 | 4757 | 4813 | 4868 | 4923 | 4979
48 | 2871 | 2925 | 2.979 | 3.033 | 3.088 | 3.142 | 3.196 | 3.250 | 3.304 | 3.358 | 3.413 | 3.467 | 3.521 | 3.575 | 3.629 | 3.683 | 3.738 | 3.792 | 3.846 | 3.900 | 3.954 | 4.008 | 4.063 | 4.117 | 4171 | 4225 | 4.279 | 4333 | 4388 | 4442 | 4496 | 4550 | 4604 | 4658 | 4713 | 4767 | 4821 | 4875
49 | 2812 | 2.865 | 2.918 | 2.971 | 3.024 | 3.078 | 3.131 | 3.184 | 3.237 | 3.290 | 3.343 | 3.396 | 3.449 | 3502 | 3.555 | 3.608 | 3.661 | 3.714 | 3.767 | 3.820 | 3.873 | 3.927 | 3.980 | 4.033 | 4.088 | 4.139 | 4.192 | 4245 | 4298 | 4351 | 4404 | 4457 | 4510 | 4563 | 4616 | 4669 | 4722 | 4776

ZOBEDOHEEEXFERATE (HLLIHELES) TT, /The gearing combinations in this color cannot be used (or are not recommended) .




@ YD-2 Gear ratio (64 pitch)®

2nd ration Spur gear
2.6 81 82 83 84 85 86 87 88 89 90 91 92 93 94 95 96 97 98 99 | 100 | 101 | 102 | 103 | 104 | 105 | 106 | 107 | 108 | 109 | 110 | 111 | 112 | 113 | 114 | 115 | 116 | 117 | 118
22 | 9.573 | 9.691 9.809 | 9.927 | 10.045 | 10.164 | 10.282 | 10.400 | 10.518 | 10.636 | 10.755 | 10.873 | 10.991 | 11.109 | 11.227 | 11.345 | 11.464 | 11.582 | 11.700 | 11.818 | 11.936 | 12.055 | 12.173 | 12.291 | 12.409 | 12.527 | 12.645 | 12.764 | 12.882 | 13.000 | 13.118 | 13.236 | 13.355 | 13.473 | 13.591 | 13.709 | 13.827 | 13.945
23| 9.157 | 9.270 | 9.383 | 9.496 | 9.609 | 9.722 | 9.835 | 9.948 | 10.061 | 10.174 | 10.287 | 10.400 | 10.513 | 10.626 | 10.739 | 10.852 | 10.965 | 11.078 | 11.191 | 11.304 | 11.417 | 11.530 | 11.643 | 11.757 | 11.870 | 11.983 | 12.096 | 12.209 | 12.322 | 12.435 | 12.548 | 12.661 | 12.774 | 12.887 | 13.000 | 13.113 | 13.226 | 13.339
24 | 8775 | 8.883 | 8.992 | 9.100 | 9.208 | 9.317 | 9.425 | 9.533 | 9.642 | 9.750 | 9.858 | 9.967 |10.075 | 10.183 | 10.292 | 10.400 | 10.508 | 10.617 | 10.725 | 10.833 | 10.942 | 11.050 | 11.158 | 11.267 | 11.375 | 11.483 | 11.592 | 11.700 | 11.808 | 11.917 | 12.025 | 12.133 | 12.242 | 12.350 | 12.458 | 12.567 | 12.675 | 12.783
25| 8424 | 8528 | 8.632 | 8.736 | 8.840 | 8.944 | 9.048 | 9.152 | 9.256 | 9.360 | 9.464 | 9.568 | 9.672 | 9.776 | 9.880 | 9.984 |10.088 |10.192 | 10.296 | 10.400 | 10.504 | 10.608 | 10.712 | 10.816 | 10.920 | 11.024 | 11.128 | 11.232 | 11.336 | 11.440 | 11.544 | 11.648 | 11.752 | 11.856 | 11.960 | 12.0864 | 12.168 | 12.272
26 | 8.100 | 8.200 | 8.300 | 8.400 | 8.500 | 8.600 | 8.700 | 8.800 | 8.900 | 9.000 | 9.100 | 9.200 | 9.300 | 9.400 | 9.500 | 9.600 | 9.700 | 9.800 | 9.900 |10.000 | 10.100 | 10.200 | 10.300 | 10.400 | 10.500 | 10.600 | 10.700 | 10.800 | 10.900 | 11.000 | 11.100 | 11.200 | 11.300 | 11.400 | 11.500 | 11.600 | 11.700 | 11.800
27 | 7.800 | 7.896 | 7.993 | 8.089 | 8.185 | 8.281 | 8.378 | 8.474 | 8.570 | 8.667 | 8.763 | 8.859 | 8.956 | 9.052 | 9.148 | 9.244 | 9.341 | 9.437 | 9.533 | 9.630 | 9.726 | 9.822 | 9.919 |10.015 | 10.111 |10.207 | 10.304 | 10.400 | 10.496 | 10.593 | 10.689 | 10.785 | 10.881 | 10.978 | 11.074 | 11.170 | 11.267 | 11.363
28 | 7.521 7.614 | 7.707 | 7.800 | 7.893 | 7.986 | 8.079 | 8.171 | 8.264 | 8.357 | 8.450 | 8.543 | 8636 | 8.729 | 8.821 | 8914 | 9.007 | 9.100 | 9.193 | 9.286 | 9.379 | 9471 | 9564 | 9.657 | 9.750 | 9.843 | 9.936 | 10.029 | 10.121 | 10.214 | 10.307 | 10.400 | 10.493 | 10.586 | 10.679 | 10.771 | 10.864 | 10.957
29 | 7.262 | 7.352 | 7.441 7.531 7.621 7.710 | 7.800 | 7.890 | 7.979 | 8.069 | 8.159 | 8.248 | 8.338 | 8.428 | 8517 | 8.607 | 8697 | 8.786 | 8.876 | 8.966 | 9.055 | 9.145 | 9.234 | 9324 | 9414 | 9503 | 9593 | 9.683 | 9.772 | 9.862 | 9.952 | 10.041 | 10.131 | 10.221 | 10.310 | 10.400 | 10.490 | 10.579
30| 7.020 | 7.107 | 7.193 | 7.280 | 7.367 | 7.453 | 7.540 | 7.627 | 7.713 | 7.800 | 7.887 | 7.973 | 8.080 | 8.147 | 8.233 | 8.320 | 8.407 | 8.493 | 8.580 | 8.667 | 8.753 | 8.840 | 8.927 | 9.013 | 9.100 | 9.187 | 9.273 | 9.360 | 9.447 | 9.533 | 9.620 | 9.707 | 9.793 | 9.880 | 9.967 | 10.053 | 10.140 | 10.227
31| 6.794 | 6.877 | 6.961 7.045 | 7.129 | 7.213 | 7.297 | 7.381 | 7.465 | 7.548 | 7.632 | 7.716 | 7.800 | 7.884 | 7.968 | 8.052 | 8.135 | 8.219 | 8.303 | 8387 | 8471 | 8555 | 8639 | 8723 | 8.806 | 8.890 | 8.974 | 9.058 | 9.142 | 9.226 | 9.310 | 9.394 | 9.477 | 9.561 9.645 | 9.729 | 9.813 | 9.897
32 | 6.581 6.663 6.744 | 6.825 6.906 6.988 | 7.069 7.150 | 7.231 7.313 7.394 | 7.475 7.556 7.638 7.7119 7.800 7.881 7.963 | 8.044 | 8.125 | 8.206 | 8.288 | 8.369 | 8.450 | 8.531 8613 | 8.694 | 8.775 | 8.856 | 8.938 9.019 9.100 9.181 9.263 9.344 9.425 9.506 9.588
33| 6.382 6.461 6.539 6.618 6.697 6.776 6.855 6.933 7.012 7.091 7.170 | 7.248 7.327 7.406 7.485 7.564 7.642 7.721 7.800 7.879 7958 | 8.036 | 8.115 | 8.194 | 8.273 | 8.352 | 8430 | 8509 | 8588 | 8.667 | 8.745 | 8.824 | 8.903 | 8.982 9.061 9.139 9.218 9.297
34| 6.194 | 6.271 6.347 6.424 | 6.500 | 6.576 6.653 6.729 6.806 6.882 6.959 7.035 7.112 7.188 7.265 7.341 7.418 7.494 7.571 7.647 1.724 7.800 7.876 7.953 | 8.029 | 8.106 | 8.182 | 8.259 | 8335 | 8.412 | 8.488 | 8.565 | 8.641 8718 | 8.794 | 8.871 8.947 9.024
35| 6.017 6.091 6.166 6.240 | 6.314 | 6.389 6.463 6.537 6.611 6.686 6.760 | 6.834 | 6.909 6.983 7.057 7.131 7.206 7.280 7.354 7.429 7.503 1577 7.651 7.726 7.800 1.874 7.949 | 8.023 | 8.097 | 8.171 8.246 | 8.320 | 8.394 | 8.469 | 8.543 | 8.617 | 8.691 8.766
36 | 5.850 | 5.922 5.994 | 6.067 6.139 6.211 6.283 6.356 6.428 | 6.500 | 6.572 6.644 | 6.717 6.789 6.861 6.933 7.006 7.078 7.150 7.222 7.294 7.367 7.439 1511 7.583 7.656 7.728 7.800 7872 7.944 | 8.017 | 8.089 | 8.161 8.233 | 8.306 | 8.378 | 8.450 | 8.522
p 37 | 5.692 5.762 5.832 5.903 5.973 6.043 6.114 | 6.184 | 6.254 | 6.324 | 6.395 6.465 6.535 | 6.605 | 6.676 6.746 6.816 6.886 6.957 7.027 7.097 7.168 7.238 7.308 7.378 7.449 71519 7.589 7.659 7.730 7.800 7.870 7.941 8.011 8.081 8.151 8.222 | 8.292
(E)- 38 || 5.542 5.611 5.679 5.747 5.816 5.884 | 5.953 6.021 6.089 6.158 | 6.226 6.295 6.363 | 6.432 | 6.500 | 6.568 | 6.637 6.705 | 6.774 | 6.842 | 6.911 6.979 7.047 7116 7.184 7.253 7.321 7.389 7.458 7.526 7.595 7.663 7.732 7.800 7.868 7.937 | 8.005 | 8.074
U;B 39| 5.400 | 5.487 5.533 5.600 | 5.667 5.733 5.800 | 5.867 5.933 6.000 | 6.067 6.133 6.200 | 6.267 6.333 | 6.400 | 6.467 6.533 | 6.600 | 6.667 6.733 | 6.800 | 6.867 6.933 7.000 7.067 7133 7.200 7.267 7.333 7.400 7.467 7533 7.600 7.667 7.733 7.800 7.867
g 40 | 5.265 5.330 | 5.395 5.460 | 5.525 5.580 | 5.655 5.720 | 5.785 5.850 | 5.915 5.980 | 6.045 | 6.110 | 6.175 | 6.240 | 6.305 | 6.370 | 6.435 | 6.500 | 6.565 | 6.630 | 6.695 | 6.760 | 6.825 | 6.890 | 6.955 7.020 7.085 7.150 7.215 7.280 7.345 7410 7475 7.540 7.605 7.670
41 | 5137 5.200 | 5.263 5.327 5.390 | 5.454 | 5517 5.580 | 5.644 | 5707 5771 5.834 | 5.898 | 5.961 6.024 | 6.088 | 6.151 6.215 | 6.278 | 6.341 6.405 | 6468 | 6532 | 6.595 | 6.659 | 6.722 | 6.785 6.849 6.912 6.976 7.039 7.102 7.166 7.229 7.293 7.356 7420 7.483
42 | 5.014 | 5.076 5.138 5.200 | 5.262 5.324 | 5.386 5.448 | 5.510 | 5.571 5.633 5.695 5.757 5.819 5.881 5.943 | 6.005 | 6.067 6.129 6.190 | 6.252 | 6.314 | 6.376 | 6.438 | 6.500 | 6.562 | 6.624 6.686 6.748 6.810 6.871 6.933 6.995 7.057 7.119 7.181 7.243 7.305
43 | 4898 4.958 5.019 5.079 5.140 | 5.200 | 5.260 | 5.321 5.381 5.442 5.502 5.563 5.623 | 5.684 | 5744 | 5.805 | 5.865 | 5926 5.986 6.047 6.107 6.167 6.228 | 6.288 | 6.349 | 6.409 | 6.470 6.530 6.591 6.651 6.712 6.772 6.833 6.893 6.953 7.014 7.074 7.135
44 | 4786 4.845 4.905 4964 | 5.023 5.082 5141 5.200 | 5.259 5.318 | 5.377 5.436 5.495 | 5555 | 5614 | 5673 | 5.732 | 5.791 5.850 | 5.909 5968 | 6.027 6.086 | 6.145 | 6.205 | 6.264 | 6.323 6.382 6.441 6.500 6.559 6.618 6.677 6.736 6.795 6.855 6.914 6.973
45 | 4680 | 4.738 4.796 4.853 4911 4.969 5.027 5.084 | 5.142 5.200 | 5.258 | 5.316 5.373 | 5.431 5.489 5.547 5.604 | 5662 | 5720 | 5.778 | 5.836 | 5.893 | 5.951 6.009 | 6.067 6.124 | 6.182 6.240 6.298 6.356 6.413 6.471 6.529 6.587 6.644 6.702 6.760 6.818
46 | 4578 4.635 4.691 4.748 4.804 | 4.861 4917 4.974 | 5.030 | 5.087 5.143 5.200 | 5.257 5.313 | 5.370 | 5.426 5.483 | 5.539 5.596 5.652 | 5709 | 5.765 | 5.822 | 5878 | 5935 | 5.991 6.048 6.104 6.161 6.217 6.274 6.330 6.387 6.443 6.500 6.557 6.613 6.670
47 | 4481 4.536 4.591 4.647 4.702 4.757 4813 4.868 | 4.923 4.979 5.034 | 5.089 5.145 | 5.200 | 5.255 | 5.311 5.366 5.421 5.477 5.532 | 5.587 5643 | 5698 | 5.753 | 5.809 | 5.864 | 5919 | 5.974 6.030 6.085 6.140 6.196 6.251 6.306 6.362 6.417 6.472 6.528
48 4.388 4.442 4.496 4550 | 4.604 | 4658 | 4.713 4.767 4.821 4.875 4.929 4.983 5.038 | 5.092 | 5.146 5.200 | 5.254 | 5308 | 5.363 | 5.417 5471 5525 | 5579 | 5633 | 5688 | 5742 | 5.796 | 5.850 | 5.904 | 5.958 6.013 6.067 6.121 6.175 6.229 6.283 6.338 6.392
49 4.298 4.351 4.404 | 4.457 4510 | 4.563 4616 4.669 4.722 4.776 4.829 4.882 4935 | 4.988 | 5.041 5.094 | 5.147 5.200 | 5.253 | 5.306 5359 | 5412 | 5465 | 5518 | 5.571 5624 | 5678 | 5.731 5.784 | 5837 | 5.890 | 5.943 | 5.996 6.049 6.102 6.155 6.208 6.261
50 4212 4.264 | 4.316 4.368 4.420 | 4.472 4524 | 4.576 4628 | 4.680 | 4.732 4784 | 4.836 4.888 | 4.940 | 4992 | 5.044 | 5.096 5.148 | 5.200 | 5252 | 5304 | 5356 | 5408 | 5460 | 5512 | 5564 | 5.616 | 5.668 | 5720 | 5.772 | 5.824 | 5876 | 5.928 5.980 6.032 6.084 6.136
51 4.129 4.180 | 4.231 4.282 4.333 4384 | 4.435 4.486 4537 4588 | 4.639 4690 | 4741 4.792 | 4.843 | 4894 | 4945 | 4.996 5.047 5.098 | 5149 | 5200 | 5.251 5302 | 5353 | 5404 | 5455 | 5506 | 5.557 | 5.608 | 5.659 | 5.710 | 5.761 5.812 5.863 5.914 5.965 6.016
52 4.050 | 4.100 | 4.150 | 4.200 | 4.250 | 4.300 | 4.350 | 4.400 | 4.450 | 4.500 | 4.550 | 4.600 | 4.650 | 4.700 | 4.750 | 4.800 | 4.850 | 4.900 | 4.950 | 5.000 | 5.050 | 5.100 | 5.150 | 5.200 | 5250 | 5.300 | 5350 | 5400 | 5.450 | 5.500 | 5550 | 5.600 | 5.650 | 5.700 5.750 5.800 5.850 5.900
53 3.974 | 4.023 4.072 4121 4170 | 4.219 4268 | 4.317 4.366 4.415 4.464 | 4.513 4562 | 4.611 4.660 | 4.709 4.758 | 4.808 | 4.857 4.906 4955 | 5004 | 5053 | 5102 | 5.151 5200 | 5249 | 5.298 | 5.347 | 5396 | 5445 | 5494 | 5543 | 5592 5.642 5.691 5.740 5.789
54 3.900 | 3.948 3.996 4.044 | 4.093 4141 4.189 4.237 4.285 4.333 4.381 4.430 | 4.478 | 4.526 4574 | 4622 | 4670 | 4.719 4.767 4815 | 4.863 | 4911 4,959 | 5.007 5056 | 5104 | 5152 | 5.200 | 5.248 | 5.296 | 5.344 | 5393 | 5.441 5.489 5.537 5.585 5.633 5.681
55| 3.829 3.876 3.924 | 3971 4,018 4.085 4113 4.160 | 4.207 4.255 4.302 4.349 4.396 4.444 | 449 4538 | 4.585 | 4.633 | 4.680 | 4.727 4775 | 4.822 | 4869 | 4916 | 4.964 | 5011 5,058 | 5.105 | 5.153 | 5.200 | 5.247 | 5.295 | 5.342 | 5.389 5.436 5.484 5.531 5.578

\:| ZHOEDODHEEEIXMEATT (HULLIIHELES) TT, / The gearing combinations in this color cannot be used (or are not recommended) .




€ BHRIEUR b

1REUS

(B) MRETIL
KE=3vT TON
HBIIRC Y—Fv
GUMP FACTORY
AUBvhE
RC¥avZJ ¥—Fwv kDo
RABMRE—X
KE—Y3avT 9o+
S5Y3>¥ 3w Friends
REDOLDhEE
SYUiRE

H.R.C

ReE—Yavd yuy=
(#) #— L8
AR—YikE—

OHM YA VY —Fwv
TOiRE

BHATHEE R
WEFERR ()
RAZ—ZAJ—h

HSS SyJvd—Fwv b
BIFSHE—

(B) MWETIL SIS
RU—LikE—

RILTFH—Fv
SYIVEPE WK
Ovo2Z
NERIRELE
AUyay
AIWAY—Fv b
RE—Y3v T IVAKE
V—=VRIIT
heDdBb
IRE—=/\DRF
AR
AFIET  AREYERER
shATH ZY LSRR
BLSEE  JLHAIEE
HBULSEET BIGD
BN AR TR
J\Fmi SO SERIERE
J\Fi RC ¥3v 7 T-ONE
EFR
—Bim TSEDITY
Sih RE=Y3vT &
] KRSYIY
BN SASITEREL
BT RE=TS5A L
B IRE—=ZRT 7 [CUIE
BEfm 77— vk
b=y} FAUAVINSETAR
=t
LEFHET RCYav7 I+I L
s RE—Y3 v <SABRD
fia™ IREUEZER
gt T7—2R MgEY
s FALSIRE
i ji=yed]
L& heE—vavT vab iErE
=) T7U54 RAL—
Bamm Katsuma Bow!
MHER
B SYIAVINIR
FEH RC AX—=Z #586H
#EAm RE—Y3vT K2
BflFER  A—hRT—Y
#wFEM DSP.YOKOTE
ifzIR
HETH (B) /JR=@at
it YNFEFIV SV VI~
KR E—r3avT #1040
KEN Rolling Park Nakano
FiRM DRC
HEBR
KEENT  BIIY—Fv b
WhEM 7A 7= IR
VDE J7vyavil—TJEEE
Wb B) LWhERE
Wb KE—=Y3wv T YJ
Bl VW=DV
Bl =)=
Bl BALN—Z
L MRC Factory
BBLLm VidzA VAV
B/Em gEP
B/Em SYaVY—Fy kI
FEAER TOYs H4 ho
TR
DLIETH A7 U—F
OfcbEn BES Y IVEE
bty TSAT—=O
TEM WE=Y3vT AFLS
iyl NERETA
] SYIVKE LEE
=) ZERE—
BE v 5T YRZ 70— R/(—2
R 1=/)8—-2R
fon) IRFANALYVAT s
HEARR
AT T A EE
FHEm EvIkE—
FHEH FHERE—IvvY
FHE™ RE—Y 39T GP-1
FEE=T XF2T TUSTFPLU—Fv
B 2H—kE—
NI RC ¥3v 7950
ig=ta) TI—2N"A
BER
AL MRy ORI HTF

0166-46-9501
0166-33-9126
090-4025-4867
0166-63-4556
0126-26-3435
0126-26-6044
0155-32-2623
0167-23-2817
0167-44-3415
0154-22-1659
0154-22-2269
0154-64-5965
-384-9387
-821-1367
-773-5090
-879-5381

0

011-851-2741
011-763-2767
011-682-2351

o1 bb mm 3673
0144-52-1811
0144-32-9900
01537-2-4085
0157-22-5501
0157-23-2867
0155-22-1560
0138-77-1223
0138-49-3080
0123-36-1577
0143-47-1177
0123-88-3017

0173-35-6551
0172-35-1442
0178-52-2554
0176-52-5300
017-773-5160
0178-20-9192
0178-44-2980

0191-23-5791
0193-62-3431
0197-23-6722
0197-25-4129
019-654-1130
019-641-2580
019-635-2475
0197-63-7898

0224-58-1351
022-353-9196
022-274-0665
022-254-7081
022-372-1818
022-261-3489
022-771-9322
022-393-5260
0224-26-2250

0186-22-0105
018-835-4055
018-832-3006
0184-23-5133
0182-33-5151

0237-86-2961
023-644-7378
0238-21-4912
023-653-5009
0273-43-6016

0242-27-0921
0246-83-2457
0246-44-3311
0246-22-6414
0246-34-0710
024-943-8700
024-973-6951
024-973-8760
024-983-6315
090-3982-0568
024-522-5497
024-573-5121
0248-23-5489

029-836-0914
029-272-0038
0296-22-5444
0296-44-3563
0299-93-1402
029-824-8581
0294-36-0077
0297-62-4343
0299-37-6620
0296-32-5876

0285-53-0851
028-659-9000
0284-43-6644
028-667-6348
028-666-3000
0285-83-5617
0285-24-1588
0287-74-2706

0277-22-2017

BER

cL\eEm
[R5yl

IR
IR
BRT
AT
A

1TSS

RE—- ¥ - h=— REE
SVF N\ k331

RE=N\DZFvY R
FUTIEY RCIN—2
A SR N V%)
JUA N RE—RY A

mE—=Y3vT Y L5 LKEE
A —ZmE—

SEED

RE—Yavd EUY
RC-DXIVFY
RE—HL—Y

LIAES

A I\—RE— FHELZAE
RE—RY D% 35E
T4 - RE—

SPEED WAY PAL
BOSSL—yvY
RE—Y3vT ZXF

RC UA—X
TSAR—NGL—

(#\) YMES

EEA— hF—ER

RCS =9 b

ZAHAARE—
USTNROIT

Fine Factory

BIREH WAER

FASTER
YLSAY—Fv h
JU—V\—=o

5 hobby

B IXRT7AY—
RE—Y3wT HOOF
v 77 4 — RENFERE
AREA 33
RE—YavT EvhAY
SYAvvavI RIZXL
F—hAL—Y B

RC R YT L #hirif
HURE

T4 HgE

SYDVKE TEHHE
RE—Y 3y TY LY LTFEE
7% ) WREIBPIE
HlRE

FILTRE—

RC - HIROBA
FRELYv—352 R HHIE
RC-€./3vZ ZEN
Neo RC Drift Stage

RC 7 R\ —F v+ T MERIE
TYINEEMRRT
Z2—=\—5 IV MERE

& LY AHERIE

RC H—Fw h holFAR—2
TPOTPSAY

SPIRAL

RC build shop &£
h—=rf— LI v—T5Y

RC /\D X CHAMP

L=V INSHTAR

RC Car Proshop SHIFT

WARU 9—=*wv k
KN-YOKOHAMA
Passion Yokohama
N—=hSUR
EmPost: it

RC oahu

EFILX—=b EILNYT
A 2J\Z i-box

RE—=Y3v T L5 L BEERE
RC 7 RI\A Y= F v 7 iBIERE
HOBBY SHOP ARMS

M Atsugi Racing

GY—Fwh

a1 vILETIL
RE—Y3vT HEE
YVZwo\—0 BFf
SLIDE WAY

RC T RIS
TS5FF

WABTERR BREH
THEE ERE
BHEPDIE )\
NyyVIRAV K
RE—Y 3y T RS
YOZIXRCH—Fv
SYRUY—Fv D

IYFY Y—Fv b
IN=YRy IR

RE—O—R YA V5T ULIE
Heat

mE—Y3wZ7 JJEY b
EOFvY - AE=RD 1A
TIVRIRE

HIEEIRE FRIE
=HII—VY HEFHIE
HIE IR BEE

F v Y EF VEIRIER

027-363-7272
0273-86-2108
0273-61-9927
0277-76-6463
027-233-8320
027-266-9840
027-233-6054
027-252-7048
027-393-3322
0274-67-1922
0270-75-5933

048-688-9666
048-682-1044
048-566-1515
048-983-0964
080-4879-2231
0480-87-0432
048-965-6036
048-422-1812
048-470-2755
049-247-2020
049-225-8998
049-290-6289
048-925-1737
042-962-6201
04-2926-6474
048-953-1848
048-745-2026
0495-72-8234
0480-76-3366
048-467-8430
048-501-7156
048-583-6336
0493-77-3395
048-582-2238
049-258-3398
090-1600-5387

0436-20-8855
0476-42-2901

0476-37-6840
0476-95-6062
0439-55-2053
0478-73-6356
0479-73-5441

0438-75-8880
0475-76-7234
047-364-6334
043-261-9030
043-215-2215
047-425-2034
0475-52-4419
0475-22-3939
0475-47-2169
0471-20-3535
047-100-8728
047-192-8469

03-5807-5239
03-3255-9984
03-5688-1414
03-5816-5667
03-6314-2720
03-3893-0883
03-5398-4007
03-3960-2823
03-5921-2820
042-549-1553
042-788-3900
042-513-9080

045-590-6231

045-593-9402
045-335-5121

046-848-7125
046-854-7721

044-863-7868
044-988-0370
044-822-3864
0463-87-0353
0467-44-3070
042-756-3477
042-752-2727
042-703-8318
0466-47-2708
046-281-7688
0467-38-5988

055-233-2727
065-240-1122
0565-267-6231
0555-72-9339

026-217-0443
0262-84-6969
0265-48-5218
0263-32-3903
0263-78-3842
0263-71-5519
0266-52-3287
0266-41-2729
026-253-4735

090-9749-4881
025-234-3533
025-281-2686
025-378-8558
0258-32-9025
0258-25-3122
0257-22-4093

076-298-9591
076-251-1031
076-262-2006
076-242-3316

1Tt
=l
Al

HLATET
I

[E35z1)
P2l

EHIE
=K

MR
|z h

R

HHIE EAREL VRS

VA UikE—
KE—=ravT @
FYATETIV
Evy ~DOV BILEE
Ey ~DY BRE

LLiFzAREY

F—HTREL

() FAvRE—EH
LB By hO Y BHAE
TPITIR

RC ¥ 3 v mini one

#\) #HA

RE—Y 3 v T LY L\ KRS

(B) v b
RUTRZAT—YRIZyYH—Fv b FvF
RE—>3 w7 BIGMAN

Sy avikE— TOMO
E—2avT €55

NAR—L

=125

(B) BYER

(\) VILIVESA
RIVYUIRE— K
IIAZRE—

3B iR vy —5
TOREYE
EKIERE Y Y —
REIERE

Ya—bAvhk

VIV URE

BOY HOOD
KE—=ravTrOvooz—7J
AIR DREAMS RC

Full Cross

SYIVKE &EEE
Ah—hE—try—
BEETIV BEHEE
MODEL KIDS

2093V

FyvokE—

YA H—RE —ZE
53375 ){— k FUNFUN
ZE—R

DA =0T RikE—
F-1RE—

FURKkE— RCIE
RE—Y3v T § L5 1L BHEE
SHN\IRUT
LSEETA

T TR

N NN
rIATRE—

Y-SV R H—Fv N E
L¥EE 7oOZB)IE
N e
RU—LSY R A5
37y

TEAM TETSUJIN
Syavhk—d—

TRS

FUHRRE

RE=Y3avT ¥ L% L MATE
RCFvvEAY

II\HRIREY

REDE Fv> T
SYAVKEKRZEE
SYIVRE BHE
Hyde-Out

BELIREE

IRE—S Y RREB EiIE
L—YVI9—EIARYEL
rMYavT HFD
MECCA

SUCARE RETE

TSRy MER

fe VeI TIREL
RADHT—2R
PRO SPEED Kizu
i
SYIVKE FHEE
M-y
tallv—Fv b

Z=\—=3 IV KRAFIEE
RE - RE—ODFE [FFo &

RC7 RINAHS—F v

Ll A—\—F v XS5 R KE
RC-ART

S5Yavv3avT MST

TOP GEAR BiFi&
RCY=Z7vIR7U—F

RIL

SYIAVKE =ZHIE

TOY land-park =K

B

RE=Y3vT SLIL YUY 04 YI-THFE
RC./{—% BeeTops

Y.RC

0761-22-8935

076-471-2225
076-455-0185
076-493-0058
076-495-9101
0766-25-6003

0778-23-29156
0776-35-6013
0776-23-5484
0776-54-6800
0776-89-1367
0776-66-3201
0778-34-2075

058-240-1212
058-393-2491
058-240-6228
058-245-7563
0572-68-9260
0572-55-7177
0572-57-2121
0584-91-3090
058-320-4321
0577-33-0864
0574-66-8600

0550-82-3040
055-972-1932
055-962-5048
055-924-3010
054-626-2211
054-253-6361
0543-67-0238
053-471-8858
053-421-3599
0544-27-7270
0545-53-7722
055-997-3373
0537-72-2766
054-631-4882

052-698-3751
052-732-2631
052-733-4409
052-351-7160
052-621-0124
0566-98-2330
0586-81-2797
0586-81-1500
0564-26-6667
0566-22-7725
0568-76-7838
0568-26-2151
0568-27-2777
0566-91-6095
0563-54-3666
0532-31-5769
0532-57-5300
0533-86-2779
0533-87-3596
0533-83-5511
0565-52-4412
0562-97-3647
0568-83-1400
0568-29-7528
052-893-9437

0598-56-7388
0593-51-2611
059-348-6808
059-262-4567
059-234-2488

077-525-94056
077-545-7648
077-543-3355
090-2705-8883
0749-62-1462
077-567-3055
077-561-8806
0740-22-2457
0748-86-4192
050-5802-8733

075-781-7220
075-592-1598
075-432-2865
0774-73-0206
0774-52-2415
0772-62-7556
0773-64-5243
0771-22-6755

06-6644-3139
06-6913-1231
06-6702-8870
06-6634-0041
0726-28-2991
072-648-5613
072-432-7716
0725-563-3013

0790-42-5224
079-5563-9559
0794-86-7535
078-924-3000
078-414-4305
0795-22-7776
0791-562-5847



i)
REEH

RRIR

20
Fhemh
AANBBLUA
AANBBLU
KHEES

FIRRLIR

LI

=i
&R

T

TERE—
PRV VAR

IHEE ExsEEFYASUR
RC ¥ 3 v NYEKRFEE
LHEH FYv SR

AFRE—

TAF -0y TJOY I3y

THEviRE

(#%) BAEIRERC V5 —
SHIFSERE

HR.CR

AF—RE—
F—bOx—T T4—=5L
ME—Y3avT I—-X
BB SRE
SYIVKE KFIE

() WwHEeE=E

BHEDIREY
NI PiREY

IETIL BELE
RETIS

RC POWER ON
RC¥avT AUzt
TGM Factory
rMSVR<F/
AIEEE

Droo-P

RC PROSHOP T2

QI KE—
REDDEP

KE— 3w Pony
‘BUSYIVEYS—
S5 shop SYFIC

7 N ItEE

&) Lvy
WBravT FPIAA
SYIVKE TEIE
TBHREY
SYIVKE LS
FRREE
TIARE—

EvIETIL

SYIVKE BEE

U= &T
BIG+35Yav¥—Fvbh&¥yavT
ELEX

L=y

RE—TS5Y 5H7Y

=R Hh—tvy—

RC Shop Crawlers

I—=HA RUYY FRNYT—Y
DIYER

RE—tr5— SPK &

SIBtEE

TI—D x4
F—=N\—v—TSE
RCrYavIZV=vy
RE—Y3vT JES
TED VERY
KE—Y3vTHE

EFNYIYT FA NS
TR

RE—=SY KR5S

RC MONSTER

F-1 R—LY—Fv b
FRASIREY

SUPER-DUCK COMPANY
K2 Factory
JCEFITISY
SYIVKE ERmEE

&/ R/C I5Y

Jorvy

Z2—=N\—5ITV @5

RC MONSTER

BEIEETIV

VA ER

EERA P EEE

RAZI-Land
EAMNRIZE——Fw b
RE—Y 3 v T ¥ L5 LTRSS

EFS—X HK FEbiE
=92 A—bSUR
MAX CIRCUIT
MODEL MART

FEBIRE

RE—23v T 9IRSV
RC HOUSE Boys Heart
ORCC HOBBY
T—ILRFVT R

0792-32-5897
0790-62-0375

0743-78-1971
0745-83-0314
0743-59-2221
0743-59-2167
0745-53-7027

0739-24-6598
073-445-9058
073-422-7930
073-477-5658

0857-31-2878
0875-53-5886
0859-33-4354
0859-32-5919
0859-27-5630
0859-27-4879

0853-21-0459
0852-21-5571

086-264-2269
086-252-3905
086-297-7522

0868-27-2091
0868-22-9227
0867-54-0311
0865-66-4563
0869-92-4220

0823-23-0977
0828-12-2679
0824-22-4466
0849-21-7505
084-934-1990

0827-22-4823
0836-32-9221
0836-43-1800
083-250-5523
0834-25-4970
0834-31-9597
0835-22-1908
0839-23-1208

0884-22-8080
0884-21-2828
088-623-5653
0885-35-7708
0883-24-9540

087-841-6271
087-866-2003
087-885-7311
087-867-0727
0875-73-3558
090-4784-8371
087-879-8445

0898-31-4015
089-977-7651
089-971-2323
089-970-9337
0897-33-1309
0898-65-4791
0894-29-1755

088-833-4331
088-863-2249

092-864-7508
092-481-2975
093-293-2445
0942-22-3225
0942-44-6600
0930-25-2117
0944-52-4822
092-503-5640
092-953-3283
092-953-6537
092-434-7878
092-481-2975
093-592-6636
093-603-6348
090-7460-2781
093-533-2161
093-561-6614
092-919-0120

0952-23-0228
0952-51-0390
095-297-9951
0952-55-7788

0956-23-6294
095-855-0840
095-818-2010
080-8380-6019
0959-27-0865

L
e

aalonn
B

BER
Fi
A[E
HAGRET

FRR
FFEM
Al
ity

RIRE
AR
#RIR

5
BrILTIRHE

&
L

D-Like
IIRANIDIIFTY
RE—Y 3y TVFHg+
ZEPHYR
SYIVKE REAE
Garage Al |
RTA KUJ—
RCR&IF 1vF

RC 7—JL R USA |&
78 AE—RD A
STEP UP

REIN
W5ZRCHY—Fv
RC SHOP STEP ONE

TIVIAHEEY
RCR
Y-STYLE

EIRE Y—F v b
RE—S VT 17
K's E—

5y3dvv3v7 SIRO
HESYIVEYY—

AT0O—/\v b EEEERE
4 I0—/\v b HLIRBERE
A IO—/\v b EI8E

A4I0—/\v b —BiE
2—)\—F— I\ I BEEaE

Z—=N\=F—=rI\y I Z iBIL—k 45
F— Iy I 2 IASERE
h—=Fvo i

2—)\—F— NIy I Z IERINE
A TO—/\v b SKEERE
TIrArIOVII~

A4T0O—/\v b LIEE
A4 TO—/\v b KBS
A4TO0—/\v b #FE

F— Ny R ERE
F—bINy O ZKRE

A—=I\—F— Iy I X ZREME
A—=)\=F—= Iy IR BBLRERE

FAVNDR UIEPEAERME

2—)\—=F—bI\y I Z LS

F— by O (RIS
SRY—H AP VBREREE

A—)\—F— K\ I X TODA
ATO—/\v b FEE
F—rO3T b

A—=N\—F— Ny IR TEREE
A—=)\=F =Ny IR RS
ZF—bI\y IR £IN\VHE D UDEE

FT—hN\y O BI\BHFPE

A=I\~F =PIy I EERS YA R
2—)\—F— Iy I R BREFRE
A=N=F= N IR BEBBEEHSE
CAR MAKE T&E

2—=I\=F =K\ IR BEARE
A4 avT By hk—1
A—I\—F—=FN\Yy I hhEEE
Z2—=)\—F— Iy I 2 HETRE

ZA—I\—=F—bI\y T R FRTRE
2—=)\—F—= by I REE

A—)\=F— Iy IR BfFE
F—bI\y I EIGE
FAVEETIVIZ

FAVEAIRADY
BHEE

096-248-8008
0964-42-7711
0968-44-7287
096-292-8640
096-389-9005
096-388-3992
096-223-2169
096-284-8113

0978-33-2728
097-522-7878
097-568-3000
097-527-7530
097-560-1871
0978-34-4716

0986-24-4589
080-5240-8875
0983-32-3819

099-238-4050
099-223-8136
0996-25-1133

098-943-1846
098-897-2191

0138-34-2800
011-883-3221
01266-2-4424

0191-31-3680
019-638-8763

022-232-2345
022-277-4726
022-247-3452
022-374-1131
0228-22-8255
0224-55-2645

018-857-0202
0187-86-0122
0182-35-7077

0234-24-8602
0238-26-2242

0242-24-0456
024-945-3356

0299-22-4880

0285-28-6688

0270-26-4100
0276-86-6556

048-424-0189
0495-24-0377
0489-93-1980

043-424-8561
047-308-5400
04-7190-0070

03-3334-0301

045-791-56111
045-840-0189
045-640-6601
045-944-2221
046-248-0331
0427-58-6691
044-223-4774
0463-54-9555

025-274-8765
0258-25-9180

055-225-2155
0551-23-2666
055-283-7220

026-223-2002
0268-71-2677

LHm YA VA—TVEH 0268-29-3211

ERET F— by R BRAE 0265-21-1655

JEiERER A4 I0O—/\y FEBHRIE 0267-32-1680
R

IR ER T Z—I\—F— My I IXE[E 058-274-9871

AT ABC HOUSE 0574-62-8848
BER

=B F—bNy IR ZBIE 055-977-2295

Bt AI0—/\v b EXEEEE 0545-63-5522
BHR

izl = Z—=\—F— by I FERIE 0563-53-0033

FtEHEN  EoFEss 0568-24-1222
HHR

=i A—=I\—=F— I\ I Z RS 077-563-6663

RLIh F— Iy o2 )\BHE 0748-23-5677

REM YA VA—TURE 0749-63-2632
KIRHT

i A=IN\=F—hrI\y IR GHIE 0726-73-9377

AR L+470R 06-6747-3451

R CENTRAL/BOSS 072-337-1000
RER

AT F—bN\y IO EER/ S 078-685-6877

#EH A=N\=F—bRyIZA BV v/ VHF 078-435-6006

Bl A—=I\—F—hrI\v IR 43EEE 06-6413-0500

YRR Z—\—F— Iy T2 WEERIE 0792-51-0117
T

o] B (%) 0866-93-3560
ilalt

AET A—=\=F—b\y U2 LEBItYY— 082-270-2111

AEm 4I0—/\y kb ZEIE 0827-22-0105

BhRgT FAVH—FT 2 BRIE 0835-25-8205
AL

AFH A=\=F—=brI\v IR EFIE 0736-62-7650

BHE Nno—x 0737-52-2439
ERR

e Z—N\—=F—bN\v o2 I\EFEEE 093-591-5623

EiEln:] A=I\=7F— I\ I RE@IE 092-621-7021

ERIXT F— by O X RERERIE 0948-28-2622

ERIRT (#) 1—ZA~I—KL—Y3Y 9/ P—& 0948-72-5017

REFT Z2=\=A—bN\y I REF=H/IIIE 092-503-8686

REBAKTH Z—=)\—F— Iy T2 XBKE 0942-48-3558

A 11B] Jorvo 092-953-6537
AR

BEAT 2=\=#—RI\y I BRI/ )\Z 096-384-6466

REAT RIA b~ U= 096-223-2169

NEBT AVTVR BSAF— MR 0967-46-6776

EH7E $H—2 3 v 7 Ravish 0968-57-8730
ZER

ST 2—\—F—bN\v IR ZEEE  0985-54-2321

RS8R Y-STYLE 0983-32-3819
ERBR

BRI F—bNvIR EBEE 0994-41-1212

1 25—xy MER

=RERJIL—T D)LY http//www.rakuten.ne.jp/gold/welc/
WE/JU #3423 v 7 http//www.monocolle.com/
W RC Maniax Web STORE  http://www.rcmxstore.com/
WRUSIFTT  http//www.drc-king.com/
WRE—> 3w 770  http://yokomo.shop-pro.jp/
M Top Gear http://store.shopping.yahoo.co.jp/topgear-web/
B>« 7JRF«—= KREIDL http://hobbycom.jp/
WitD#E @shop  http://item.rakuten.co.jp/mori-miyako/c/0000002504/

BROAFHEMEIESI
BIEL DRAECCEROAF IR GGBERTZSHATEL.
BERFTOHHLANG, FICREEXDHELBRRIIIMOBECREZIA
SHENSDET. KICREERDHEF. TEXSNIBROEEEEIC
HER (8%) LiXf ¥324 (BROEGETREN ¥5,000 LU EDEEGHE
) ZMHUCTREREXGHBERS (OEEHS 00110-6-365564) IC
TTENTEL. BRIIEOBICREEINISEE. 1V5—RvbXd
TrYIRCTTEX TSV GELVFHEDFIEDDDEFT) .
BRLAHDREERES. BRG, HWE. SFEROTER. 5L B
EESENFTRATEL,

BEIREZfI XA —IL7 RUA  order@teamyokomo.com
BEIRFEZ{T FAX 03-5613-7552 (3 JEEHRER)

BSHRLAHZIIE - PII—Y—ERBET



MEMO







aAS A MANUFACTURER OF WORLD LHAMPIONSHIP WINNINY

]

YO LD

ENJOY THI

S PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/L CARS EVER DESIGNED.

A SO YEEELENGE

OKOMO

www.teamyokomoicom

RN IS5 K YOKOMO
ITERRZA R/C A— (SYFIY hO—)LA—) DFFIX—H—TT. ZORRBIE. LEFEFE. SKEFE I—0v/EFE
ZUT R/C A—L—ADREETHHHFEFIEL — A THER. 7D R/C A—VY=FICEATNTVET,

H#XSt ITJE T 120-0005 RREPEILX#EFE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552 =EHEEHE : 9~ 126K - 1315~ 17 (MEHZRB~%)




